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e @ E 7RSI BL2A4 (ATLES) 3.8V 4900mAh 18. 7WR
H L AR Chinese
Name of Sample - Li-ion polvmer battery BL244(ATL cell) 3.8V 4900msh 18.74h
English
kT 1115070076
Sample No.
ER s kR GER) aFARAF
Consignor \ SCUD (FUJIAN) ELECTRONICS CO.,Ltd
A EL ‘ CEEE GER) ATHMAR
Manufacturer ‘ SCUD (FUJIAN) ELECTRONICS CO.,Ltd
Bk j BAE (XTARRPZHNBNT RRAREEH)
T/SG/AC{ 10/ 11/Rev. 5/Amend. 1&Amend, 2 38.3 UNITED NATIONS “Recommendations on the TRANSPORT
Test method be D,-\NGE%OI'S 400DS* Manual of Tests and Criteria ST/SG/AC. 10/11/Rev. 5/Amend. 1&Anend. 2 38.3
HRAR Bl (EFERETERARILY KBAERETR
e 41/5G/AC. 10/11/Rev. 5/Amend. 1&Amend. 2 38. 3 UNITED NATIONS *Recommendations on the TRANSPORT
Criterion F DANGEROUS GOODS” Manual of Tests and Criteria ST/SG/AC. 10/11/Rev. 5/Amend. 1&Amend. 238.3
%4
e kG, BERERHMIE
Silver grev and black lumi tics shel
Aot R 2015-07-15 R E R 2015-07-29 ~ 2015-08-11
Accepted Date Test Date
BRAE R AR RS i AN  PRIE I FE R BRI
Altitude simulation, Thermal test, Vibration, Shock, External short
Test ltems circuit, Crush, Overcharge, Forced discharge
LR, R EBREE (R R SRR RRAEERD
ST/SG/AC. 10/11/Rev. 5/Amend. 1&Amend. 2 38. UFHEE R
Hipsk#  |The sapple has passed the test items of UNITED NATIONS “Recommendations on the TRANSPORT
OF DANGERQUS GOODS” Manual of Tests and Criteria ST/SG/AC. 10/ 11/Rev. 5/Amend. 1&Amend. 2 38. 3.
Conclusion
424 H 8 (Date) : 2015-08-11
75 A7 s iYL F T ftRechargeable Single Cell Battery. AR RTI TS, T84 HHFRRMBAARATR
&2 |pana.
Comment
EZ Ri 2k BRE A i
°,§’3§,‘§:§' Post Code
; v
v :pé AR il
Approver: Compiler:
RE o :
Title: Bl @ TR (Vice chief engineer)

a.\"l ‘Zﬁ* v
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Name of Test Standard requirement or The =
No. i Clause Number of Standard Test Result |Conclusion| Remark
|
BRAE (X ]"fEFQﬁMEEﬁ?’JQiS(ﬁ REHERET
TR 43 ST/SGAAC. 10/11/Rev. 5/Amend. 1 38.3 Wi T MR
1 : % UN Manual of Tests and Criteria Section See Appendix 1 ot
A1titude simulationfsy/sa/ac, 10/11/Rev. 5/Amend. | 38.5 Test T.1 R AR e
Passed
Bam T R RERAEINS R RFAET
PR #l3 ST/SG/AC, 10/11/Rev. 5/Amend. | 38.3 S 1.9 R 2
2 Theé;nal T L.N‘ ":iua‘l ut: Tﬁsts anvd Criteria Section See Appendix 2 ey 3 /
ST/SG/AC. 10/11/Rev. 5/ Amend. | 38. 3 Test 1.2 Passed
Bam (TR R ERe R R R
®H #3 ST/SG/AC. 10/11/Rev. 5/Amend. 1 38.3 % T.3{ FLIER 3
3 Vibrati UN Manual of Tests and Criteria Section See Appendix 3 G /
ation ST/SG/AC. 10/11/Rey. 5/Amend. | 38.3 Test T.3 g
Passed
LW (ATARNHERNERT ARAAEE
i £ ST/SG/AC. 10/11/Rev. 5/Anend. 1 38.3 % T.4 RWRY
4 Shock UN Manual of Tests and Criteria Section See Appendix 4 £r¥% /
oc ST/SG/AC. 10/11/Rev. 3/Anend. 1 38.3 Test T.4 Passed
BAR (xTiemgEkaneils T e
ShEE D ST/SG/AC. 10/11/Rev. 5/hmend. 1 38.3 1A 1.8 AR5
b: g h N Manual of Tests and Criteria Section See Appendix 5 AR /
xternal short [sr/sc/ac. 10/11/Rev. 6/Amend. | 38.3 Test T.5 Passed
circuit >
TaE (K] ek R PUER AR RERIFAET
HE 5 ST/SG/AC. 10/11/Rev. 5/Amend. 1&Amend. 2 38.3 | BLPH2R 6
6 Conaht k¥ T.6 See Appendix 6 s 5
CUR N Manual of Tests and Criteria Section Passed
S1/SG/AC. 10/11/Rev. 5/Amend. 1&Amend. 2 38. 3 Tesy
BAD (T RaERaE s REREAET
dxE 89 ST/SG/AC. 10/11/Rev. 5/Amend. | 28.3 AR 7| REET
7 UN Manual of Tests and Criteria Section See Appendix 7 H# /
Overcharge | [s1/SG/AC. 10/11/Rev. 5/fmend. 1 38.3 Test T.7 peisisad
WAl (RTaR I ERITRILE R AT
Wb #5 ST/SG/AL. 10/11/Rev. 5/Amend. | 28,3 H% T.8 MRS
8 2 UN Manus! of Tests and Criteria Section See Appendix 8 Sk /
Forced PP /
orced discharge |s7/sc/ac. 10/11/Rev. 5/fmend. 1 38.3 Test 1.8 rcsed
BRI A TR 22°C IR IE /%
Test Environment Aubient temperature:22°C,Ambient humidity:/%
Condition
%A E TR, W, $eEh. pedv. SRAERE SRR
Test It Altitude simulation, Thermal test,Vibration, Shock, Externalshort
4}&&&“’% est ltem iyeuit Bavesd discharge
= SN
Subcontracted Test soxeE | 2 # ! ;‘:ﬁ’;ﬁgﬁ ] 511440
Condition Subcontracted | Name ot Post Code
Laboratory PR T B T =R 9,15 s
B3 Z— 020-34777662
Address 2 Tel
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A5 g RBRE LA | BEE
No. Name of Test Items | aAltitude simulation
s HRA X353 Before X E After FERA | MARE| S
@5 Sample Status RE FueE | RE | A%LE |Mass Loss Residual | L&
Sample Mass ocVv Mass ocv OCV | Other
No. /g N /g Y % /%  |Event
or | rmane il | 75210 434 | 75205 | 4.34 0.00 | 100.00 [ O
0z | ekt 4| | 75186 43¢ | 75.187 | 4.33 0.00 99.77 | ©
| gt ) s | se LBam | 4 0.00 | 9977 | ©
oot | gorment || mso0e | 48 | 6308 | 4% 0.00 | 9977 | ©
66| porema | ] gems | 43¢ | Teau | A 0.00 99.77 | ©
o6 | prpane Bl moa | 4 | e | 4P 0.00 99.77 | ©
07 | oenkare d | 7505 43¢ | 715.085 | 4.3 0.00 | 10000 [ O
oos | aimEraE § s 4.34 75. 187 1.33 0. 00 99.77 | ©
| roread Y s | 43 | Test] A9 0.00 | 100.00 | O
ap | oo il emen | el | eEa | A 0.00 | 10000 | O
B R This s[v?i;lxgi:::;ionﬁll)

Note: L-Leakage V-Venting D-

&z L-w V-RA | D-ARE R-25 3 F-2K 0-
Disassembly R-Rupture F-Fire
No Disassembly,No Rupture & No Fire.

Fm. RERA. AR, FaE. RERX.
0-No Leakage,No Venting,
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2 D) BBAE LA PR
No. Name of Test Items | Thermal test
e |  Hawrs | [—oafBe RBE Aller | g mx| Haem fe
%5 Sample Status ¥ |Fmes | AT | A%LE|Masslos Residual | &
Sample Mass ocv Mass ocVv OCV |Other
No. /g v /g N 1% %  |Event
001 | o ] || 78206 434 | 75.205 | 4.25 0.00 | 9193 | O
0 | i ] || 15187 4.33 75.186 | 4.26 0.00 98.38 | O
| e W omee | 4ac e | A 0.00 | 9838 | O
o0k | B of | 75:308 433 | 75.305 | 4.26 0.00 98.38 | ©
ol T ) 433 | 75.746 | 4.26 0.00 | 9838 | O
e | it L mue | 4% | S|4 0.00 | 9838 | ©
007 | jomnreeket o | 75055 434 | 75.056 | 4.25 0.00 97.93 | ©
o0g | orrexe || s 4.33 75. 187 4.25 0.00 98.15 | O
o | prmend B vioss | am | TaE ) 4% 0.00 | 9815 | O
010 oexaxt || 75 524 43¢ | 75.524 | 4.26 0.00 | 9816 | O

|CY¥C Fully charged

LAF%E

This space intentionally
left blank

Lz L-iiRm V-RA DR R-#AH F-R
Note: L-Leakage V-Venting D-Disassem

No Disassembly,No Rupture & No Fire.

bly R-Rupture F-Fire

K O-Aiim, RAA. ABE. AR, RAK.
0-No Leakage,No Venting,

- - B
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5 3 ¥R E LA &3

No. Name of Test Items | vibration
2 #&%#& 1?1.& T Before 1&&5 After &i#ﬁk *J%QE‘ -ﬁ‘&
%% | Sample Status k¥ | AseE| A¥ | ABLE |MassLoss Residual | A&

Sample Mass ocv Mass ocv OCV | Other
No. g vV /g N 1% 1% Event
001 | g rememd o | 75208 | 426 75. 186 4.25 0.03 | 10000 | ©
002 ek ol lmass | 4B 75. 170 4.26 0.02 | 10000 | ©
| grmen | mete | a2, | TS | 4 0.02 | 100,00 [ O
004 | piomer® o | 75305 | 4.26 75. 290 4.26 0.02 | 10000 | ©
05 | ameas ] w428 75. 726 4.26 0.03 | 10000 | O
A P N ST 25 0.03 | 9977 [ O
0 | aonr ammaotnse | A28 | B 0% | 4.25 0.03 | 100.00 | O
008 e 75.187 | 4.25 75. 167 4.25 0.03 | 10000 | O
009 74.954 | 4.25 7493 | 4.2 0.03 | 10000 | O
010 | Scken® ] || mo2e| 42 75. 504 4.26 0.03 | 100.00 | O
1 o | This space intentiondlly

JT? pl«-ft ﬂ;a:(kl g i

Liz: L-iiR VR | D-EA R-#H F
Note: L-Leakage V-Venting D-Disassembly R-
No Disassembly.No Rupture & No Fire.

Rk 0-EiER, LR, AR RAEXK. AKX,
Rupture F-Fire O-No Leakage,No Venting,
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1CYC Fully charged
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A5 " B 8 LA i
No. Name of Test Items Shock
X3 AT Before XBE After
PR BRA FERL |HAE | #
. Sample S;;tus FE | FBLE A% | F#%%&E | Mass Loss| Residual nE
Mass ocv Mass ocv OCV | Other
Sample = 1%
No Ig AY /g Y 1% % Event
i | e o| || mitse | 4% 75.187 | 4.25 0,00 100.00 | ©
002 | o | | 75-170 | 4.26 75.170 | 4.26 0. 00 100,00 | O
og | Jowed | |l seso | 428 | 7mS4 | 426 0.00 100.00 | O
oo | e |l ssaeo | 428 | 200 | 426 0.00 100.00 | ©
s | rrenm | | 5726 | 4.2 75.721 | 4.26 0. 00 100.00 | ©
ICYCRESTE -
006 | prmenn |} asei| 4o | 76085 | A 0.00 100.00 | O
w07 | orare bl | 405 | WO | 45 0.00 100.00 | ©
—"‘é |
008 | qomrene ] | 17| 428 75.166 | 4.25 0.00 100.00 | ©
on | ommeshl B raens | 426 | M6 4D 0.00 | 100.00 | O
010 IvCESRR || 75504 | 4.26 75.507 | 4.26 0.00 100.00 | ©

UTZE

This space intentiunally
left blank

Fiz: Lk V-RA D-#F
Note: L-Leakage V-Venting D-Disassembly R-
No Disassembly.No Rupture & No Fire.

ik R-RE PR X O0-Rdk. AR, Rfeh. RAE. ALK,

Rupture F-Fire 0-No Leakage,No Venting,
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A% 5 #B A LA SR o
No Name of Test Items External short circuit
wany | wews |\ SEIIR o
Sample No. Sample Status " Other Event
oot ol B chargs .9 0
902 mgﬁff:ﬁzgm it o
003 L0 P chares 5.8 0
004 m.ﬂgﬁfﬁ;w' 56. 2 0
005 e 55.7 0
w6 ncyécgﬁ?ﬁjsea o3 .
007 wvéﬁﬁfiﬁ@i 56.3 o
008 S 5.4 0
009 ot el et 5.9 o
010 10 hully sheet 5.0 0
UFEH This space iig;::iionally left

%z D-FBR R-H F-

Note: D-Disassembly

R-Ruptur

KO-k, TARK. AR,
F-Fire O-No Disassembly.No Fire & No Rupture.

sz @
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“ad 6 pRAALH | FE
Bo _Name of Test ltems Crush
o »
HakT HakA ” #gufﬁﬁiﬁgm o
Sample No. Sample Status sk em?t R Other Event
1CYC 50%7% & ;
o 1CYC 50% Capacity 22.6 0
: 1c¥C 505% &
g 1CYC [50% Capacity 22.7 0
; 108C 5057 R g
= 1CYC|50% Capacity 23.0 (0]
7 10¥C 50 R 1
= 1CYC|50% Capacity 22.4 0
5 1GYC 50 R y
e 1YC| 504 Capacity it 0
LUTFEH This space intentionally left blank]

&z, D-RRAR F-RK 0-FfgiR. AKX,
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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A% p BERRE LA | TR
No. Name of Test Items | gverchar
Overcharge
Rt H R A SRR
Sample No. Sample Status Other Event
1ICYCE4AFE o
016 1CYC Fully charged
017 1ICYCEAFE 0
s 1CYC Fully charged
018 ICYCTELFEE fo)
10YC Fully charged
019 ICYCEARE o)
1GYC Fully charged
¢ S50CYCREEAR 0
020 50CYC Fully charged
021 50CYCTERTEH 0
50CYC Fully charged
022 50CYCTE2TER fo)
50CYC Fully charged
023 S0CYCTE47E (e}

5(CYC Fully charged

L}L.Fffi'fi This

space intentionally left blank

&iz: D-MRAR F-RIK 0-RMBA, FALK.
bly F-Fire O-No Disassembly & No Fire.

Note: D-Disassem!
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A% " S LR E) L
No Name of Test Items Forced discharge
No.
HakT R LeRL
Sample No. Sample Status Other Event
3 1CYCFEA R o
024 10YC| Fully discharged
& 1CYCTEARE 0
023 10¥Q Fully discharged
- ICYCTEERE o
026 1cvd Fully discharged
A ICYCTEA R o)
027 1¢YQ Fully discharged
1CYCTEATE o
028 1CYQ Fully discharged
1ICYCRE SR o
029 1CYC Fully discharged
1CYCTE AR o
030 1CYC Fully discharged
4 ICYCSEA A o
031 1CYC Fully discharged
| 1cvcrEAEEes o
032 1CYC Fully discharged
3 1ICYCTEAE 0
033 1CYC Fully discharged
50CYCTERIUT o
034 50CYC Pully discharged
50CYCTERIMR o
035 50CYC Fully discharged
50CYCRAM R 0
036 5000C Fully discharged
N | socYcsEARB(E o
037 S00¥C Fully discharged
50CYCTEAmE 0
038 S0QYC Fully discharged
o SOCYCFEERE o
03¢ 50GYC Fully discharged
| S0CYCTEARC(E 0
040 50¢YC Fully discharged
| socyCELmE o
041 50€YC Fully discharged
S0CYCTR MR 0
042 50CYC Fully discharged
’ 50CYCSERHUE o
043 50CYC Fully discharged

Sii. D-fRAR P-RK 0-RMRAR, AAK. "
Note: D-Disassembly |F-Fire O-No Disassembly & No Fire.
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Manufacturer:

SCUD (Fujian) Electronics Co., Ltd.

Address: No. 98, Jiangbin East Avenue, Mawei District, Fuzhou, Fujian, China
Telephone: 156 0501 5073

Website: www.scud.cn

Email: Ella.Wang@scudgroup.com



Test Laboratory:

Shanghai Research Institute Of Chemical Industry Testing Co., Ltd.
Address: No. 345 East Yunling Road, Putuo, Shanghai, China 200062
Telephone: 86-21-31765555

Website: www.ghs.cn

Email: zmh@ghs.cn



